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ED/UC GASTROENTERITIS  
ALGORITHM  

Inclusion Criteria: 
Presumed Gastroenteritis

Age >6mo and Weight >8Kg
Acute vomiting and/or diarrhea

Exclusion Criteria: 
Severe dehydration/toxic appearing
Chronic Conditions, any cardiac hx
Bilious Emesis, Blood in vomit/stool
Seen in past 72hrs for GI symptoms

Possible surgical abdomen
Altered mental status

Severe headache

Mild Dehydration*

Does Hx and 
Physical suggest 

alternative 
diagnosis?

Moderate Dehydration* Severe Dehydration*

Off Pathway 
Initiate Appropriate 

Resuscitation

Start 
ORT

Patient with presumed Gastroenteritis

Off 
PathwayYes

Ondansetron

IV Fluid Bolus 
(Over 30-60min)

Blood Glucose
Consider BMP, UA

Continue ORT

Discharge Home 
with ORT education

Yes

Wait 20min

Wait 30min

*Signs and Symptoms of 
Dehydration1

Consider Mild if <3 of the following:
• Decreased urine output
• Activity decreased
• Heart Rate increased for age
• Respiration Increased or Abnormal
• Capillary Refill >2sec
• Dry Mucus Membranes
• Decreased Tears
• Sunken Eyes
• Decreased Skin Turgor
• Abnormal Pulses/Perfusion

Discharge Home 
with ORT education

Yes

Tolerating 
Fluids?

No

Yes

Tolerating 
Fluids and 

Normal HR?
No

Tolerating 
Fluids and 

Normal HR?
Off PathwayNo

Tolerating 
Fluids?

Initiate Contact 
Isolation 

Precautions

NO

Consider Outpt Rx of 1-
2 doses of ondansetron 
(excluding non-verbal 

children) with strict 
return precautions

Yes

Consider Outpt Rx of 1-2 doses of 
ondansetron (excluding non-verbal 

children) with strict return 
precautions

Yes

Discharge Home 
with ORT education

OndansetronNo

Any Other 
Concerns?

No Yes
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TARGET POPULATION 

Inclusion Criteria: 
• Presumed Gastroenteritis  

• Age >6mo and Weight >8Kg  

• Acute vomiting and/or diarrhea  

Exclusion Criteria: 
• Chronic Condition (VP shunt, cardiac, renal, DKA, metabolic, etc.)  

• G-tube  

• Bilious Emesis  

• Blood in vomit/stool (hematemesis, hematochezia)  

• Seen in the ED/UC in the past 72hrs for GI symptoms  

• Severe dehydration/toxic appearing  

• Possible surgical abdomen  

• Altered mental status  

• Severe headache  

BACKGROUND | DEFINITIONS 

Acute gastroenteritis (AGE) is “defined as three or more episodes of diarrhea and/or vomiting and possibly 
accompanied by other symptoms including fever, nausea, or abdominal pain that results from gastrointestinal 
inflammation” 2 

Oral rehydration therapy (ORT) is a non-invasive, rehydration method used in patient with mild-moderate 
gastroenteritis. 

INITIAL EVALUATION 

• Vital signs 

• History and physical exam 
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• Laboratory evaluation is rarely indicated (Consider for moderate to severe dehydration, change in urination, 
weight loss) 
o Serum Glucose 
o BMP 
o Urinalysis 

CLINICAL MANAGEMENT 

Oral Rehydration Therapy (ORT) 

  6-12mo 12mo-3yrs 3yrs-8yrs >8yrs 

Preferred Oral 
Fluid3 

Pedialyte or breast milk 
*Note: if the patient is 
nursing, have MOC 
breastfeed for 2min every 
5min for a total of 5 
feedings 

½ strength electrolyte 
solution  (Gatorade, 
PowerAde), ½ strength 
apple juice, or breast 
milk 

½ strength electrolyte 
solution  (Gatorade, 
PowerAde) or ½ 
strength apple juice  

Electrolyte 
solution or 1/2 
strength apple 
juice 

Rate 

5mL every 5min x 4 
doses then 10mL every 
5min x 4 doses 

10mL every 5min x 4 
doses then 20mL every 
5min x 4 doses 

15mL every 5min x 4 
doses then 30mL 
every 5min x 4 doses 

15mL every 
3min x 4 doses 
then 30mL every 
3min x 4 doses 

Minimum 
Recommended 
Volume Prior to 
Discharge 60mL 120mL 180mL  180mL 

LABORATORY STUDIES | IMAGING 

• No imaging studies are recommended for acute, mild-moderate gastroenteritis. 

• Laboratory evaluation is rarely indicated (Consider for moderate to severe dehydration, change in urination, 
weight loss) 
o Serum Glucose 
o BMP 
o Urinalysis 

THERAPEUTICS 

Ondansetron Oral disintegrating tab: Link to Lexicomp 
• 8-15kg: 2mg/dose once 

• >15-30kg: 4mg/dose once 

• >30kg: 4-8mg/dose once 

IV Fluid Bolus 
Normal Saline: 20ml/kg (Max 1,000mL/single bolus) over 30-60min  

PARENT | CAREGIVER EDUCATION 

Use DC Gastroenteritis Smart Set 

http://www.crlonline.com/lco/action/doc/retrieve/docid/chiden_f/73802
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ORAL REHYDRATION THERAPY (ORT) TRACKING TOOL 
Directions for Patients that are Breastfeeding: 

• If you are breastfeeding, breastfeed for 2 minutes every 5 minutes for a total of 5 feedings 

 5 min 5 min 5 min 5 min 5 min 
Time      

Breastfeed for 2min every 5 minutes       

Directions for Patients 6-12 Months Old  
• Your baby’s provider has ordered oral rehydration therapy (ORT).  ORT is used to help treat dehydration. 

• Give your baby Pedialyte* to drink every 5 minutes. 

• ORT has two parts: once your baby has finished Part 1, they are ready for Part 2.   

o Part 1:  Fill a small syringe to the 5 mL mark with Pedialyte.  Give your baby 5 mL of Pedialyte every 5 
minutes.  Draw an ‘X’ in the box each time your baby drinks without throwing up.  Tell your nurse if your baby 
throws up. 

o Part 2:  Now fill the syringe to the 10 mL mark with Pedialyte.  Give your baby 10 mL of Pedialyte every 5 
minutes. Draw an ‘X’ in the box each time your baby drinks without throwing up.  Tell your nurse if your baby 
throws up. 

Part 1 5 min 5 min 5 min 5 min 
Time     

5ml every 5 minutes      
 

Part 2 5 min 5 min 5 min 5 min 
Time     

10 ml every 5 minutes     

Directions for Patients 12 Months-3 Years Old  
• Your child’s provider has ordered oral rehydration therapy (ORT).  ORT is used to help treat dehydration. 

• Give your child ½ strength electrolyte solution (Pedialyte) or ½ strength apple juice* to drink every 5 minutes. 

• ORT has two parts: once your child has finished Part 1, they are ready for Part 2.   

o Part 1:  Fill a syringe to the 10 mL mark with ½ strength electrolyte solution or ½ strength apple juice.  Give 
your child 10 mL to drink every 5 minutes.  Draw an ‘X’ in the box each time your child drinks without throwing 
up.  Tell your nurse if your baby throws up. 

o Part 2:  Now fill the syringe to the 10 mL mark twice with ½ strength electrolyte solution or ½ strength apple 
juice.  Give your child 20 mL to drink every 5 minutes.  Draw an ‘X’ in the box each time your child drinks 
without throwing up.  Tell your nurse if your baby throws up. 

Part 1 5 min 5 min 5 min 5 min 
Time     

10 ml every 5 minutes      
 

Part 2 5 min 5 min 5 min 5 min 
Time     

20 ml every 5 minutes     
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ORAL REHYDRATION THERAPY (ORT) TRACKING TOOL CONTINUED 
Directions for Patients 3 years-8 years old  

• Your child’s provider has ordered oral rehydration therapy (ORT).  ORT is used to help treat dehydration. 

• Give your child ½ strength electrolyte solution (Pedialyte) or ½ strength apple juice* to drink every 5 minutes. 

• ORT has two parts: once your child has finished Part 1, they are ready for Part 2.   

o Part 1:  Fill a small cup or syringe to the 15 mL mark with ½ strength electrolyte solution or ½ strength apple 
juice.  Give your child 15 mL to drink every 5 minutes.  Draw an ‘X’ in the box each time your child drinks 
without throwing up.  Tell your nurse if your baby throws up. 

o Part 2:  Now fill the small cup or syringe to the 30 mL mark with ½ strength electrolyte solution or ½ strength 
apple juice.  Give your child 30 mL to drink every 5 minutes.  Draw an ‘X’ in the box each time your child 
drinks without throwing up.  Tell your nurse if your baby throws up. 

 

Part 1 5 min 5 min 5 min 5 min 
Time     

15 ml every 5 minutes      
 

Part 2 5 min 5 min 5 min 5 min 
Time     

30 ml every 5 minutes     
 

 

Directions for Patients older than 8 Years Old 
• Your child’s provider has ordered oral rehydration therapy (ORT).  ORT is used to help treat dehydration. 

• You will give your child Pedialyte or ½ strength apple juice* to drink every 3 minutes. 

• ORT has two parts: once your child has finished Part 1, they are ready for Part 2.   

o Part 1:  Fill a small cup or syringe to the 15 mL mark with Pedialyte or ½ strength apple juice.  Give your child 
15 mL to drink every 3 minutes.  Draw an ‘X’ in the box each time your child drinks without throwing up.  Tell 
your nurse if your baby throws up. 

o Part 2:  Now fill the small cup or syringe to the 30 mL mark with Pedialyte or ½ strength apple juice.  Give 
your child 30 mL to drink every 3 minutes.  Draw an ‘X’ in the box each time your child drinks without throwing 
up.  Tell your nurse if your baby throws up. 

 

Part 1 3 min 3 min 3 min 3 min 
Time     

15 ml every 3 minutes      
 

Part 2 3 min 3 min 3 min 3 min 
Time     

30 ml every 3 minutes     
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TABLA DE SEGUIMIENTO PARA LA TERAPIA ORAL DE REHIDRATACIÓN 

Instrucciones para los pacientes que están amamantando: 
• Si usted está amamantando, hágalo por 2 minutos cada 5 minutos por un total de 5 alimentaciones 

 5 min 5 min 5 min 5 min 5 min 
Tiempo      

Amamante por 2 minutos cada 5 minutos      

Instrucciones para los pacientes entre 6 y 12 meses  
• El profesional sanitario de su bebé ordenó la terapia oral de rehidratación (ORT, por sus siglas en inglés). Esta 

terapia se usa para tratar la deshidratación.  Déle Pedialyte para beber a su bebé cada 5 minutos. 

• La terapia ORT consiste de dos partes: una vez su bebé finaliza la primera parte, ya estará listo para realizar la 
segunda parte.    

o Parte 1: llene una jeringa pequeña con Pedialyte hasta la marca de 5 ml. Dele de beber a su bebé 5 ml de 
Pedialyte cada 5 minutos. Marque en la casilla una “X” cada vez que su bebé tome la bebida sin vomitar. 
Avise a la enfermera si el bebé vomita.  

o Parte 2: ahora, llene la jeringa con Pedialyte hasta la marca de 10 ml. Dele a su bebé 10 ml de Pedialyte 
cada 5 minutos. Marque en la casilla una “X” cada vez que su bebé tome la bebida sin vomitar. Avise a la 
enfermera si el bebé vomita.  

Parte 1 5 min 5 min 5 min 5 min 
Tiempo     

5ml cada 5 minutos      
 

Parte 2 5 min 5 min 5 min 5 min 
Tiempo     

10 ml cada 5 minutos     

Instrucciones para los pacientes de 12 meses a 3 años  
• El profesional sanitario de su hijo ordenó la terapia oral de rehidratación. Esta terapia se usa para tratar la 

deshidratación.  Dele a su hijo cada 5 minutos la bebida con electrolitos (Pedialyte) diluida a la mitad o el jugo 
de manzana diluido a la mitad. 

• La ORT consiste de dos partes: una vez su hijo finaliza la primera parte, ya estará listo para realizar la segunda 
parte.    

o Parte 1:  llene una jeringa con la solución de electrolitos diluida a la mitad o el jugo de manzana diluido a la 
mitad hasta la marca de 10 ml. Dele de beber a su hijo 10 ml cada 5 minutos. Marque en la casilla una “X” 
cada vez que su hijo tome la bebida sin vomitar. Avise a la enfermera si el niño vomita. 

o Parte 2: ahora, llene la jeringa con la solución de electrolitos diluida a la mitad o el jugo de manzana diluido a 
la mitad hasta la marca de 10 ml. Dele de beber a su hijo 20 ml cada 5 minutos. Marque en la casilla una “X” 
cada vez que su hijo tome la bebida sin vomitar. Avise a la enfermera si el niño vomita. 

Parte 1 5 min 5 min 5 min 5 min 
Tiempo     

10 ml cada 5 minutos      
 

Parte 2 5 min 5 min 5 min 5 min 
Tiempo     

20 ml cada 5 minutos     
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TABLA DE SEGUIMIENTO PARA LA TERAPIA ORAL DE REHIDRATACIÓN 

Instrucciones para los pacientes de 3 a 8 años  
• El profesional sanitario de su hijo ordenó la terapia oral de rehidratación. Esta terapia se usa para tratar la 

deshidratación.  

• Dele a su hijo cada 5 minutos la solución de electrolitos Pedialyte diluida a la mitad o el jugo de manzana diluido 
a la mitad. 

• La ORT consiste de dos partes: una vez su hijo finaliza la primera parte, ya estará listo para realizar la segunda 
parte.    

o Parte 1:  llene un vaso pequeño o una jeringa con la solución de electrolitos diluida a la mitad o el jugo de 
manzana diluido a la mitad hasta la marca de 15 ml. Dele de beber a su hijo 15 ml cada 5 minutos.  Marque 
en la casilla una “X” cada vez que su hijo tome la bebida sin vomitar. Avise a la enfermera si el niño vomita. 

o Parte 2:  ahora, llene el vaso pequeño o la jeringa con la solución de electrolitos diluida a la mitad o el jugo 
de manzana diluido a la mitad hasta la marca de 30 ml. Dele de beber a su hijo 30 ml cada 5 minutos. 
Marque en la casilla una “X” cada vez que su hijo tome la bebida sin vomitar. Avise a la enfermera si el niño 
vomita. 

Parte 1 5 min 5 min 5 min 5 min 
Tiempo     

15 ml cada 5 minutos      
 

Parte 2 5 min 5 min 5 min 5 min 
Tiempo     

30 ml cada 5 minutos     

Instrucciones para los pacientes mayores de 8 años 
• El profesional sanitario de su hijo ordenó la terapia oral de rehidratación. Esta terapia se usa para tratar la 

deshidratación.  

• Usted le dará a su hijo Pedialyte o jugo de manzana diluido a la mitad cada 3 minutos. 

• La ORT consiste de dos partes: una vez su hijo finaliza la primera parte, ya estará listo para realizar la segunda 
parte.    

o Parte 1:  llene un vaso pequeño o una jeringa con Pedialyte o jugo de manzana diluido a la mitad hasta la 
marca de 10 ml. Dele de beber a su hijo 15 ml cada 3 minutos. Marque en la casilla una “X” cada vez que su 
hijo tome la bebida sin vomitar. Avise a la enfermera si el niño vomita. 

o Parte 2: ahora, llene el vaso pequeño o la jeringa con Pedialyte o jugo de manzana diluido a la mitad hasta la 
marca de 30 ml. Dele de beber a su hijo 30 ml cada 3 minutos. Marque en la casilla una “X” cada vez que su 
hijo tome la bebida sin vomitar. Avise a la enfermera si el niño vomita. 

Parte 1 3 min 3 min 3 min 3 min 
Tiempo     

15 ml cada 3 minutos      
 

Parte 2 3 min 3 min 3 min 3 min 
Tiempo     

30 ml cada 3 minutos     
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Clinical pathways are intended for informational purposes only. They are current at the date of publication and are reviewed on a 
regular basis to align with the best available evidence. Some information and links may not be available to external viewers. 
External viewers are encouraged to consult other available sources if needed to confirm and supplement the content presented in 
the clinical pathways. Clinical pathways are not intended to take the place of a physician’s or other health care provider’s advice, 
and is not intended to diagnose, treat, cure or prevent any disease or other medical condition. The information should not be used 
in place of a visit, call, consultation or advice of a physician or other health care provider. Furthermore, the information is provided 
for use solely at your own risk. CHCO accepts no liability for the content, or for the consequences of any actions taken on the basis 
of the information provided. The information provided to you and the actions taken thereof are provided on an “as is” basis without 
any warranty of any kind, express or implied, from CHCO. CHCO declares no affiliation, sponsorship, nor any partnerships with any 
listed organization, or its respective directors, officers, employees, agents, contractors, affiliates, and representatives. 
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